UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UT7LITE
ISED ID 6545A-U7LITE
Equipment Under Test U7-Lite

Test Report Serial Number | TR9611_01
Date of Tests 17 July 2024

Report Issue Date 12 December 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

1 WiFi HE Mode

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Power Spectral Density 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Power Spectral Density 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 | PASS
Power Spectral Density 2422.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 | PASS
Tx Spurious Emission 2422.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 | PASS
Power Spectral Density 2437.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 | PASS
Tx Spurious Emission 2437.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 | PASS
Power Spectral Density 2452.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 | PASS
Tx Spurious Emission 2452.000 24.0 40.000000 | PASS
RF output power (2412 MHz; 24.000 dBm; 20 MHz)
Customized settings.
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 22.1 30.0 22.1 99.708 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 18.950000 0.500000 - 2402.475000 2421.425000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 6.7 | PASS
6 dB Bandwidth
c
-
oz |
23'9'2 23'95 24'00 24'05 24'10 24'15 24'20 24'25 24'30 24:’52
Frequency in MHz

Bandwidth

Spectrum I [%]

Ref Level 10.00 dBm @ RBW 100 kHz
o Att 20dB SWT 56.8 ys @ VBW 300 kHz Mode Auto FFT

SGL Count 100/100
@ 1Pk Max
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LABORATORY
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2412.780750 | -11.519 8.0 | PASS
Ports
Port | State
1| used
2 | used
Power Spectral Density
10T
0 -+
S
[oa}
©
=
-
H } } } } } } } } } } } |
2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD
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Measurement
Setting Instrument Value Target Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Freguency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 19.250000 2402.375000 2421.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

99 % Bandwidth

5T
10+ W
S
m
o
=
-
wasomnz |
2392 2395 2400 2405 2410 2415 2420 2425 2430 2432
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum |

B

Ref Level 10.00 dBm
o Att 20 dB
SGL Count 100/100

@ RBW 500 kHz
SWT 11.3 ps @ VBW 2 MHz

Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBm

“\/\MNI/\FV\/’

-20 dBm

-30 dBm

-40 dBm N_/

PROPRIETARY

-S0d
-60 dBm
-70 dBm
-80 dBm
CF 2.412 GHz 160 pts Span 40.0 MHz
J (NN we
Date: 22.JUL.2024 02:47:14
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Freguency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2399.875000 -19.6 3.5 -16.2
2399.475000 -20.3 4.1 -16.2
2399.825000 -20.4 4.2 -16.2
2399.925000 -20.5 4.3 -16.2
2399.975000 -20.7 4.5 -16.2
2399.525000 -20.7 4.5 -16.2
2399.775000 -20.8 4.6 -16.2
2399.425000 -21.1 4.9 -16.2
2399.625000 -21.3 5.1 -16.2
2399.675000 -21.6 54 -16.2
2399.575000 -21.6 5.4 -16.2
2399.725000 -21.7 5.5 -16.2
2399.375000 -21.9 5.7 -16.2
2399.325000 -22.3 6.1 -16.2
2399.275000 -23.1 6.9 -16.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Spurious

157

Level indBm
N
o
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Frequency in Hz

Limit Threshold Sum Level X Critical X Final Critical
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Frequency in Hz
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB 40.000dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB 40.000dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 13.200000 0.500000 2427.625000 2440.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 10.1 | PASS
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6 dB Bandwidth

T e

Level indBm

2417 2420 2425 2430 2435 2440 2445 2450 2455 2457
Frequency in MHz

Bandwidth
Spectrum I I?I
Ref Level 10.00 dBm @ RBW 100 kHz
o Att 20 dB  SWT 56.8 ps @ VBW 300 kHz Mode &uto FFT
SGL Count 100/100
@ 1Pk Max
0 dem
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-80 dBm

CF 2.437 GHz 800 pts Span 40.0 MHz

1 ve

Date: 22.JUL.2024 02:59:21
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Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2436.763750 | -8.476 8.0 | PASS
Ports
Port | State
1| used
2 | used
Power Spectral Density
10T
S
[oa}
©
=
-
! } } } } } } } } } } } } |
2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 19.250000 - - 2427.375000 2446.625000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
99 % Bandwidth
20T
ol W
o1
g oT
2 0t
-
217 2420 2025 230 235 2040 20t 2450 2455 2457
Frequency in MHz
Bandwidth
Ref Level 10,00 d8m & RBW 500 kHz
o Att 20dB  SWT 11.3ps @ VBW 2MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0de = — A
o] 1
-20 dBm / \
sel e oo a A
N /\\
-40 dey

=50 der

-60 dBm

-70 de

-80 de

CF 2.437 GHz 160 pts

Span 40.0 MHz
— 1
L L J T v

L

Documentl Page 12 of 40

PROPRIETARY



UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Freguency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MH2z)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
25105.298623 -25.9 14.9 -11.1
25846.045225 -26.2 15.1 -11.1
24848.829810 -26.2 15.2 -11.1
25466.118645 -26.4 15.3 -11.1
25145.716345 -26.4 15.3 -11.1
25718.178252 -26.5 15.4 -11.1
25720.382855 -26.5 15.5 -11.1
25247.128082 -26.6 15.5 -11.1
25402.185158 -26.7 15.6 -11.1
24795.184471 -26.8 15.7 -11.1
24754.766749 -26.9 15.8 -11.1
24094.120723 -26.9 15.8 -11.1
25092.071006 -26.9 15.8 -11.1
24439.508523 -27.0 15.9 -11.1
25157.474227 -27.0 15.9 -11.1
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Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MH2z) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
Spurious
20T
O_-
£
5 1
k=]
£ 207
-
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Limit R Threshold Sum Level X Critical X Final Critical
Gain
5T
4
a 4
=]
£ 3T
—
§ =+
o
2 2t
c
s 4
o
l_-
0 +—+—+—+—++— ——— ——— —
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl Connector2
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Attenuation
10T
[ia}
T 51
E 1
g of
o
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
Frequency in Hz
Connectorl Connector2

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.900000 0.500000 2452.675000 2470.575000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 3.3 | PASS
6 dB Bandwidth
0T

Level indBm

i fontn N R

17.900 MHz |

2445 2450

2455 2460 2465 2470 2475
Frequency in MHz

2480 2482
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Bandwidth
Spectrum [@
Ref Level 0.00 dBm @ RBW 100 kHz
jo Att 10dB SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
-10 dBm R oy
y o Jhwt\.ﬂw““".l & {*l" H'M“""-"W My
-20 dBm
-30 dém J \\
N 1
-40 dBr f L
i :
-50 dém L{w
,J‘/ 3
-60 dBm V\}Jl" \*
n,«rM*"“MM MMW'V\W
=70 dBm
-80 dBm
-90 dém
CF 2.462 GHz 800 pts Span 40.0 MHz
i [T] w

L

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Freguency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2462 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2462.311250 | -13.922 8.0 | PASS

Documentl

PROPRIETARY

Page 16 of 40



UNIFIED
COMPLIANCE
LABORATORY

Ports

Port State
1 | used
2 | used

427 West 12800 South, Draper, UT 84020

Power Spectral Density

Level indBm

2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.000000 - 2452.375000 2471.375000

DUT Frequency Result
(MHz)
2462.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)
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427 West 12800 South, Draper, UT 84020

Level indBm

99 % Bandwidth

2442 2445

Bandwidth

Spectrum I

2450 2455 2460 2465 2470 2475 2480 2482
Frequency in MHz

B

Ref Level 0.00 dBm
o Att 10 dB
SGL Count 100/100

SWT 11.3 ps @ VBW

@ RBW 500 kHz

2 MHz Mode auto FFT

@ 1Pk Max

-10 dBm /
-20 dBm

-30 dBm

-40 dBm /J

-50 dBm

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.462 GHz

160 pts Span 40.0 MHz

Date: 22.JUL.2024 03:10:56
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Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
24798.858809 -26.2 7.8 -18.4
25138.367668 -26.2 7.8 -18.4
23368.071474 -26.2 7.8 -18.4
25156.004492 -26.3 7.9 -18.4
19131.559412 -26.4 8.0 -18.4
25054.592755 -26.4 8.0 -18.4
24837.806795 -26.5 8.1 -18.4
24448.326935 -26.5 8.1 -18.4
25290.485274 -26.6 8.2 -18.4
18467.973915 -26.6 8.2 -18.4
25116.321638 -26.7 8.3 -18.4
25756.391371 -26.7 8.3 -18.4
25557.977102 -26.8 8.4 -18.4
24782.691721 -26.8 8.4 -18.4
25137.632801 -26.9 8.5 -18.4

Documentl Page 19 of 40

PROPRIETARY



UNIFIED

\7

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious

Level indBm
S

30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Limit e Threshold Sum Level X Critical X Final Critical
Gain
5T
4
@ 4
o
£ 3¢
—
§ -
[&]
2 27
=
s 4
(s}
l__
0o+—+—+—+++ —t—+—+—+++— —t—t+—+—t+++— —
30M 50 60 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl Connector2
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427 West 12800 South, Draper, UT 84020

Attenuation
07
i
| &
o
% ] _,_,/-/\/‘h
:| -'_H_'_'_'_,_.o-
: -- e
8 B I B N
g [ I I I I R S
o OT
o
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl Comedon

Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 28.000000 0.500000 2403.025000 2431.025000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 3.8 | PASS
6 dB Bandwidth
0T

Level indBm

2382 2390 2400 2410 2420 2430
Frequency in MHz

2440 2450
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LABORATORY 427 West 12800 South, Draper, UT 84020
Bandwidth
Spectrum I lmAjl
Ref Level 10.00 dBm @ RBW 100 kHz
o Att 20dB  SWT 94.7 uys @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@® 1Pk Max
0 dBm
o MM
-20 dBm )i %m
-30 dBm N/
-40 dBm )/W v""‘%
50 dBm M
Wﬁ . m‘gﬂajmﬂ-
-70 dBm
-80 dem
CF 2.422 GHz 1600 pts Span 80.0 MHz
) dINNNEDD we
Date: 22.JUL.2024 03:13:59
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Freguency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (2422 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2422.785600 | -14.347 8.0 | PASS

Ports

Port State

1 | used

2 | used

1071

Level indBm

Power Spectral Density

2392

Connector 1

2400

Connector 2

2410 2420

2430

Frequency in MHz

Sum Level

2440

Limit

2452

L 2 PSD

Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 38.500000 2402.750000 2441.250000

DUT Frequency Result
(MHz)
2422.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)

Documentl

PROPRIETARY

Page 23 of 40



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level indBm

99 % Bandwidth

W\/\W

2382 2390 2400 2410 2420 2430 2450 2462
Frequency in MHz
Bandwidth
Spectrum I |uzl
Ref Level 10.00 dBm @ RBW 1 MHz
jo Att 20de  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

0 de

-10 dBm:

r\/\/\f\/\/\/—v/ \/‘\H’\,

-20 dB /

-30 dém: /

-40 dém:

; NA
Lo ~
-60 dBm
-70 dBm
-80 dBm
CF 2.422 GHz 160 pts Span 80.0 MHz
— - ]
Date: 22.JUL.2024 03:15:1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

Result
DUT Frequency Result
(MHz)
2422.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.874002 -21.2 -30.3 -19.9 10.4 | PASS
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
2399.475000 -17.6 -2.3 -19.9
2399.525000 -18.3 -1.6 -19.9
2399.425000 -18.5 -1.5 -19.9
2399.175000 -19.0 -0.9 -19.9
2399.225000 -19.2 -0.8 -19.9
2399.775000 -20.0 0.0 -19.9
2399.725000 -20.4 0.4 -19.9
2399.125000 -20.6 0.7 -19.9
2399.275000 -20.7 0.8 -19.9
2399.825000 -20.9 1.0 -19.9
2399.375000 -21.2 1.2 -19.9
2399.925000 -21.2 1.3 -19.9
2399.875000 -21.3 1.3 -19.9
2399.575000 -21.3 13 -19.9
2399.675000 -21.4 15 -19.9

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MH2z) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Spurious

Level indBm

30M 50 60 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz

Limit e Threshold Sum Level X Critical
X Final Critical 2 Fail 2 Pass
Gain
5_-
4
@ 4
o
£ 3¢
—
§ -
(&)
2 27
==
s 4
(s}
1+
0o+—+—+——+++ —t—+—+—+++— —t—t+—+—t+++— —
30M 50 60 80100M 200 300 400500 800 1G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl Connector2
Attenuation
0T
-
- N/
% 5“ _,,—/”'-’/J\/\
o o sl
S T . _,_..r—"""r_'
8 i e e
e R S S S —
c 0_.
Q
(s}
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl Connector2
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FinalMeas_2399475000Hz

Level indBm

2389.475 2395 2400 2405 2409.475

Frequency in MHz

Sum Level Limit

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 29.800000 0.500000 2417.975000 2447.775000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 3.6 | PASS
6 dB Bandwidth
0T

0T N'MWM
S
[oa}
o
£
-

2397 2410 2420 2430 2440 2450 2460 2470 2477

Frequency in MHz
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Bandwidth
Spectrum [@
Ref Level 10.00 dém @ RBW 100 kHz
jo Att 20dB  SWT 94.7 uys @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dem
-10 dBm
-20 dBm Mwmw‘l“ M

-30 dem /
-40 dBm

-50 dBm %
-70 dBm
-80 dBm
CF 2.437 GHz 1600 pts Span 80.0 MHz
( T J WI
te JUL 4 9
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off
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Power Spectral Density (2437 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.774351 | -13.063 8.0 | PASS
Ports
Port | State
1| used
2 | used
Power Spectral Density
10
O_-
£
s}
o
=
4

2420 2430 2440 2450 2460 2467

2407
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 38.000000 2417.750000 2455.750000

DUT Frequency Result
(MHz)
2437.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)
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99 % Bandwidth
2T
=
[ia]
o
£
E
4
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Spectrum I lmAnl
Ref Level 10.00 dBm @ RBW 1 MHz
o Att 20 dB SWT 11.4 ps & VBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
X
0 dBm
Ry N
-10 dBm / \F\\
-20 dBm / \
-30 dBm
-40 dBm / \
-50 dBm e
-60 dBm
-70 dBm
-80 dBm
CF 2.437 GHz 160 pts Span 80.0 MHz
GERNRREND wo
Date: 22.JUL.2024 03:19:49
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Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Freguency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MH2z)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
25161.148566 -26.3 8.5 -17.8
25737.284811 -26.4 8.6 -17.8
15706.341247 -26.5 8.7 -17.8
25439.663409 -26.6 8.7 -17.8
24416.727626 -26.7 8.8 -17.8
19820.130410 -26.7 8.9 -17.8
19823.069881 -26.7 8.9 -17.8
25078.108520 -26.8 8.9 -17.8
24784.161456 -26.8 8.9 -17.8
25508.740969 -26.8 8.9 -17.8
24739.334529 -26.8 9.0 -17.8
25082.517726 -26.8 9.0 -17.8
19459.310389 -26.8 9.0 -17.8
25090.601270 -26.8 9.0 -17.8
24991.394136 -26.9 9.0 -17.8
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Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MH2z) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
1571
0_-

Level in dBm

30M 5060 80100M 200 300 400500 8001G 2G 3G 465G 6 810G 20G26G
Frequency in Hz
Limit e Threshold Sum Level X Critical X Final Critical
Gain
5__
4
o 4
o
£ 371
—
§ -
(5]
2 21
<
s 1
o
1+
o+—+—+—+++ —t—+—+—+++— t —t—t+—+—+ —
30M 50 60 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl Connector2
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Attenuation
10T
[ia}
T 51
E 1
g of
o
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
Frequency in Hz
Connectorl Connector2

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.500000 0.500000 2433.025000 2469.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 0.1 | PASS

Level indBm

6 dB Bandwidth

W%ww

36.500 MHz |

2412 2420 2430

2440 2450 2460 2470 2480
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

o Att

Spectrum I

B

Ref Level 0.00 dBm

10 dB

SGL Count 100/100

@ RBW 100 kHz

SWT 94.7 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk Max

-10 dBm

FLPINS RENS

Jupt

-20 dBm

-30 dBm

{.. Wy

-40 dBm

-50 dBm

-60 dBm

o

-80 dBm

MW%

-90 dBm

CF 2.452 GHz 1600 pts Span 80.0 MHz
) L]
Date: 22.JUL.2024 03:22:58
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Freguency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 ps AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (2452 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2452.785600 -16.822 8.0 | PASS
Ports
Port State
1| used
2 | used
Power Spectral Density
10
ot
5 207
o
£
S 40+
5]
-
-60T
2422 2430 2440 2450 2460 2470 2482
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 38.000000 2432.750000 2470.750000

DUT Frequency Result
(MHz)
2452.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)
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427 West 12800 South, Draper, UT 84020

-101

-20

-301

-40 1

-50T

Level indBm

99 % Bandwidth

TN

2412 2420 2430

Bandwidth

Spectrum I

2450 2460 2480

Frequency in MHz

2470

Ref Level 0.00 dBm
o Att 10 dB
SGL Count 100/100

@ RBW 1 MHz
SWT 11.4 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Pk Max

/—’_"/\/-\_/'\1

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBm

e

-70 dBm

-80 dBm

-90 dBm

CF 2.452 GHz

160 pts Span 80.0 MHz

Date: 22.JUL.2024 03:24:17
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Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2452.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
25092.071006 -25.9 3.2 -22.7
25082.517726 -26.1 3.3 -22.7
25588.841544 -26.1 3.4 -22.7
25490.369278 -26.4 3.7 -22.7
24915.702767 -26.4 3.7 -22.7
24718.023366 -26.5 3.8 -22.7
25324.289186 -26.6 3.9 -22.7
25124.405183 -26.6 3.9 -22.7
25633.668471 -26.6 3.9 -22.7
16944.593255 -26.6 3.9 -22.7
17780.872652 -26.7 4.0 -22.7
19790.000836 -26.7 4.0 -22.7
25053.123020 -26.8 4.1 -22.7
25063.411167 -26.8 4.1 -22.7
15726.917542 -26.8 4.1 -22.7
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Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MH2z) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
Spurious
1071
0_-
. 4
m
° 20T
£
§ 4
<5
-
-40T
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Limit T Threshold Sum Level X Critical X Final Critical
Gain
5T
4
a 4
=]
£ 3T
—
§ =+
o
2 2t
c
s 4
o
l_-
0 +—+—+—+—++— ——— ——t —
30M 50 60 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl Connector2
Documentl Page 38 of 40

PROPRIETARY



\7

UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Attenuation
10T
-y
T 7
ra
-‘g 5T ,./“/V‘h
o I et
S T e
3 i e T
g R S I 0 I S S =
s 0T
o
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
Frequency in Hz
Connectorl Connector2
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-- End of Report —
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